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Pos.  Heat No. Dimelﬁi‘on 0 “ ALehgth / Pieces Weight
A10 BO7 [Bo1] L p A {<\ 09 s B0 B12
T Al
001 44759 C 10x15% 0 S 2 0 in (/’ 162 44 973 kg
001 44760 C10X153 <+ /) g i ég in A 2 44 970 kg
001 44761 c10x153 / 7, 3 *’(f:'/ %g’;n ,%4 64 961 kg
001 44762 C 10X15,3 Vs AN 480 0n 4171 47 471 kg
002 44740 C 10X20 A, < [ y80in 84 _  30480kg
002 44741  C10X20 A (4 Awon Cpny 182 / .. 66040 kg
002 44770 C 10X20 ) /480.in O 35 ¢ 12700 kg
003 44723 C 12X20,7 --.9/, ey zsojrh /0/40 7" 52580kg
003 44724 C 12X20,7 oy "& 480in }{19,@ N 42 064 kg
003 44725 C 12X20,7 g < 480 in 8 36 806 kg
003 44726 C 12X20,7 @/‘ %, 480in A . 80 30 046 kg
004 44715  C12X25 & “480in 74D 100 45 360°kg
004 44716  C12X25 /& 280 in 720 54432 kg
004 44717 C 12X25 é 480.in 22 .9 979 kg
005 44638 C 15X33,9 ¢, 480in 217, “ /12918kg
005 44639 C 15X33,9 ff%\so in 91«3 " 55978kg
005 44640 C 15X33,9 ﬂ? in 51 .77 31371kg
005 44642 C 15X33,9 '%'i'n 6 3690 kg
Chis %
Heat Analysis [%] “5 R
Heat No. ¥ Si Mn p S N Nb %
| [607] cr cr2 c73 [cra] [c7s] [c7e] cr7 C7s
max 0.40 0.040 0.050 0.050
min 0.005
44638 0.09 0.19 1.13 0.020 0026 0007 0015 0.007
44639 0.09 0.22 1.42 0019 0027 0.007 0016 0.007
44640 0.09 0.18 1.14 0.019  0.026 0008 0016 0.007
44642 0.09 0.20 1.16 0.022 0.024 0007 0015 0.007
44715 0.10 0.20 1145 0019 0021 0007 0015 0.007
44716 0.09 0.19 1.12 0.020 0018 0.008 0.016 0.007
44717 0.09 0.20 118 0019 0023 0007 0017  0.007
44723 0.09 0.20 1.15 0.020 0.022 0007 0016 0.007
44724 0.08 0.20 116 0021 0024 0008 0016 0.007
44725 0.09 0.21 1.15 0.020 0020 0009 0012 0.007
44726 0.08 0.19 115  0.023 0022 0.009 0012 0.007
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222 Quality: A36/A572 DUAL
according to: PRODUCED TO ASTM A36
AND ASTM A572 GRADE 50
e
Heat Analysis [% f,
Heat No. si?l iy AR s N Nb v
f [ . [c74] [e75] c76 [c77] c78
max / z\ % 0.050 0.050
min 0.005
44740 20 12 J 0,031 0008 0016 0.007
44741 0.20 d‘.’z 0.03 éﬂ 0.009 0.016  0.007
44759 0 025 0.009 0012 0.008
447604 1.14 £0.008  0.013  0.007
0.024 4 0008//0013 0.007
0 13 0.007
0.007

&s” ’”l

‘ y,
o 4
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Cora

Tensile test O. .53'2 .
Heat No. Yield str ﬁ}&rengm /'Elongatnon! YsITs =
[PSI] [PS# ¥2 m’[%] 4{;
o7 [eri] 0 L O,
% f BRI
s 50000 éﬂ} "-"f 210 s ” p/,ﬁ
44638/1 52345 71920 422 o (70 oA
44638/2 56115 72935 [ 43.6/:/ 0.77
44639/1 52925 72790 »/’;",&f 39.6 ¢ () Q73
44639/2 56985 73370 Fe 422 v 0.78
446401 55825 71485 Y@ 0.78
44640/2 55970 73515 488 e 076
44642 53505 70180 4368/ &4 0.76
44715/1 51620 68585 449 g, 0.75
44715/2 56115 73225 43.6 o 077
44716/1 53795 73080 39.6 Ldsm 0.74
44716/2 55825 73225 42.9 . 076
44717 53360 72210 39.6 0:74
44723/1 53215 74385 38.3 0.72
44723/2 56550 73660 42.9 0.77
44724/1 53070 74675 38.3 0.71
44724/2 56260 73660 42.9 0.76
44725/1 50895 70325 43.6 0.72
44725/2 55825 72645 42.9 0.77
44726/1 50170 71050 43.6 0.71
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F & £
¥ o
Tensile test
Heat No Yleld ees Tensile strength Elongation Ys/Ts
‘[PSl} / [PSI) 2in [%]
807 ;{ / Cc12 c13 cl4
max fﬂé\ 0000
g 50600 As5000 210
aé\ 54955 72790 436 0.75
740/1 50720 A 422 0.70
@012 ,{{;P 422 0.69
7192 40.9 0.70
S84 /6; o /i 72355 429 0.81
4759 /P 690" Q' /2, 67860 ,44.9 0.75
44759/2 54520 4 72355 ‘422 0.75
*44760/ 52445 / 70325 - 43 0.75
4476 5017 ~ 70325 4356 0.71
4476 dJ 74240 /o 396 0.72
44761/2 72065 436 .,  om
44762/1 /f) - 67570 ‘438 Yo A 0.76
44762/2 5002 0/ /87570 436 7y 0.74
44770/1 5423 (j? ;2‘590 39.6 ' 0.75
4477002 55825 2790, 436 077
i : ’ f' «I -
YA “o,
’. ; ¥a { 4
201 J/p P / .-}_‘ 3 /
- electric arc melting '/;,;;;;a i _
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